! i
f .
\
!

I

—, B8 A (Front cover assy): 35l

*IE YING IV

e BHRY o I A8 B Hr e
No Part No Description in Chinese Deseription in English gt UsD
] 0100010 Wi T A Front cover 1
2 0100020 Tl AT Headl:ght assy. EMARK: 85, 8=812. 08 1
3 0100030 HE SR Chremeplate plastic parts 1
4 GB/T 845 5T4. 2X 12 B BHRET Self-tapping screw ST4. 2% 12 3
5 GB/T 845 ST4. 8% 12 H BragiT Self-tapping screw ST4, 83X 12 a
B 0100060 D4, 2 3K Clipd4, 2 4
7 GB/T 845 ST4, 816 5 HrdgE] Self-tapping screw ST4. 816 4

y

LT T



. P4H S B (Front cover, handlebar assy): JEMEIO4% LIE YING TV

7
FE | ST A TILET HE | % | .
No Part No Description in Chinese Description in English Qty L'SD

1 0200010 5 4 Front cover, Handlebar 1

A HE M 4T ( 4T # M ¥ :12V |Front turn signal, Left
: scaasaali I ¢ (TYPE:12V 10W) 8 b
_ . Front turn signal, Right _J_

3 020003D A AT (AT NAEE 12 10W) CTYPE: 12V 10W) 1

4 0200040 i FmE Protection Cover, Left 1

n 0200080 HiItFpw Protection Cover, Right 1

B 0200060 45 1, B Windshield 1

7 GB/T B45 | ST4. 212 H el Sel f-tapping screw 5T4. 2% 12 8

8 0200080 D4, 285 Clip®d. 2 0

g 0200040 tEE Upper pump cover 1

10 0200100 THEET Nail 5




G BE=4t LIF YING III. S&M—{tB LIE YING Il B, MT{ELIE YING V; FEREASE LIE YING VI

=, (LR E A (Speedometer cover assy): MM— LIE YING [ 50§ 4% CH#) LIE YING II (NEW), RARISME MAD YAN LIE YING; 35MEFOfE LIE YING

g TS W FR BWILEH Ll % _—
No Part MNo Deseription in Chinese Deseription in English Qty Lsh
1 0300014 {LFH Speedometer Cover ) il
2 0300024 {43 Speedometer 1
3 0300034 {0 3% BRI el B Speedometer wire assy 1
4 0300044 (i T T Ofg 12V 1T Bulb of Speedometer (TYPE:12V 1. 7W) 5
5 Q300054 A3k Flagher 1
6 0300084 il BT 48 2 P % Light shifting switch 1
7 0300074 & o] 4T FF2% Switch of turn signal 1
8 0300024 {B 25 4T F 2 Switeh of braking light 1
g 0300094 B AT T % Light switch 1
10 0300104 A a4l Electric sterting up button 1
11 0300114 i) P L Horn button 1
12 GB/T 845 ST4. 8% 16 [ TigsT Self-tapping screw ST4, 8% 16 3
13 GB/T 845 ST4. 216 H TrdReE] Sel f~tapping serew ST4, 2% 12 T




[EI F LB (Handlebar assy) : 3M—{% LIE YING 1; S5 _4 CF#D LIE VINGIT (SEW), ZS0REEEE MAD YAN LIE TING: TR ML LIE YING [V
#ﬁm {8 LIE YING III; S50 LB LIE YING 1IB; SEMET(ELLIE YING V; SN LIE YING VI

10

e FHRY o3 2 B LA E R Y Hirks _—
No Part No Description in Chinese Description in English Aty 5D '
| 0400014 A CGEA) Handlebar (ALL) 1
2 0400024 Jrla el (R =1, REE LR Handlebar (LIE Y15 II; LIE YING IIB) 1
. 0400034 RAEFE Left grip 1
4 0400044 HEFE (GEMEE) Right grip ] }

5 0400054 171 ] 2 R House throttle 1
3 GB/T GIRT. 2 SR R N1 Hexagon nut W10 1
7 0400074 R E Bushing of hendlebar 1
8 GB/T 5789 MR TR A 10350 Hexagon bolt M10X50 1
g U4UUHA PR Eul Left breké base 1 |5
10 GB/T 5789 AP 067 16 Bolt M6 18 1
11 0400114 X H % Al =40 Left brake fixing buckle 1
12 GB/T 5789 TP e frdRie MG 25 Bolt MG X325 1 i’
13 GB/T G187, 2 AR W Nut M6 1
14 0400144 EHFEFH Left brake lever 1 J




F. Wi S (Bottom of front panel assy): 3SMPU4Y LIE YING [V

& L :{4(,8 “/_7"___ rﬁ

e FHRT A R T E it /g RUB
No Part No Deseription in Chinese Description in English Qry USD .

1 0500010 il Bottom of front panel 1

9 0500020 Lo B AL Left side cover 1 ~

3 DEO003D A e T 0, Right side cover 1 iy

4 0B00040 D4, 23 Clipd4, 2 &

§ GB/T 845 ST4. 812 B Trige] Self-tapping screw ST4. X 12 4

6 GB/T a7HY MTh R e Bx 22 Bolt 6Xx22 2

[y GB/T 845 ST4, 212 [ EdRsT Self-tapping screw STd. 2% 12 2

8 GB/T B45 ST4, 218 BEEEET Self-tapping screw S5T4. 2% 18 2




Hi. BIE &R (Bottom of front panel assy): JEMIO{L LIE YING IV

1T ° e
44 /5
44 5b
1] 2 N
.
£B v s
' {' li/ =
F5 RS CER M LR i ik RMB
No Part No Description in Chinese Deseription in English Qry Ush
1 0500010 il ] Bottom of front panel 1
2 0500020 A thim e Laft side cover 1 .
3 0500030 A % b, SR Right side cover 1 _j"
4 0500040 4, 23 Clipt4.2 i
5 GB/T 845 5T4. 8% 12 B TIARET Self-tapping screw ST4.8x12 1
i GB/T 5789 P ER AR 6 22 Bolt Gx22 o
7 GB/T 845 ST4. 212 H Srifd] Self-tapping screw ST4.2x12 ;
B GB/T 845 ST4, 218 H Erafs] Self-tapping screw ST4. 2X 18 p;




75 LR EMK Tool box assy}: MME— LIE YING [,

M = LIE YING [, 350 —fCB LIE YING I B I&IEEH*-:LIE YING V; B LIE YING VI

a-nii\. 4

Al

X% (#REC) LIE YING ID CNEW): HERRSEME WAD YAN LIE YING: SMPU4E LIE YING IV,

4\! 1}
=5
7 i
—8
5 THES I AT FICH R T SR -
Mo Part Mo Description in Chinese Description in English Rty LUsD
1 060001 A4 T HAAMZAR B: 19, 5=32. 75 Tool box ={%:28. 86=34. 06 1
2 0600024 RWCECEETY Hook of tool box 1
3 GBS/T 845 ST4. B 25 HIrEsT Self-tapping screw ST4, 8% 26 2
4 DBO004A D42 F o Clip®4. 2 1
5 GB/T 5789 7o M0 TR M6 X 20 Hexagon bolt M6 X 20 2
[ GB/T 5789 7RIS EEAE MEX 16 Hexagon bolt M6 X 16 2
7 GB/T 6187.2 FAEAEEHEE M6 Hexagon nut MG 1
] GB/T 845 ST4. 2168 B Erae] Self-tapping screw ST4. 2X 16 10
9 GB/T 845 ST4. 8 16 E Trig4T Self-tapping screw STd. 8 16 2
10 0600104 T H R4 Lock of tool box L
11 0R001 1A ERCECL RS Clip spring 1
12 0600124 L SRS U] Frame No cover 1




45, FirEIRIR B R (Front wheel fender assy): ¥M—f% LIE YING |, M4 CIFER) LIE YINGID (NEW). HHELTHEE MAD YAN LIE YING: 3SMEU
LEE. YING IV, JAME=ELIE YING OI;, SSM{{B LIE YING 1T B, BMFELLLIE VING V: RS LIE YING VI

1__,.—~E

e FHRT P B KX B R | i
No Part No Description in Chinese Description in English Qty USD
1 0700014 Hi #E IR A Front wheel fender A 1
2 GB/T 5789 A fsE B MEx 12 Hexagon bolt M&x12 é
3 0700034 BRI Locked card 1
4 0700044 HERIEAR B Front wheel fender B 1
B 0700054 ME 3 A Clip M6 1
6 GB/T 818 TR ERARAT MG K12 Scruw MBx 12 1
7 0700074 EUEEYEHT B o (RS HEP4R, BB ) |Front wheel fender assy 1
8 0700084 el e A g Left reflector 1 1
g OTOD0SA 51 for i 8 Right reflector 1 I




Mo BOEEEE ., BEH AR (Seat assy)s

e

FhHET

FICER

HEILERR

o

it

No Part No Description in Chinese Description in English Qty USD e
1 OROOOLA F e I B Rubber floor mat 1

2 DBOO02A EEB R — 0, 69=34. 16 Left rubber mat plug 1 -

9 (OR0003A 7 I iy T Right rubber mat plug I ™

4 GB/T B45 ST4. 2X 16 EETERET Self-tapping screw ST4. 216 4

B 080005A B Seat 1

& DROODEA B 4 Seat pin 1

7 GB/T 5789 ARFEEMERE MEX 18 Hexagon bolt MG6X 16 1




N, BESERR B (Footboard assy) : MM—{% LIEYING [ 35 (EP8R) LIE YING II (NEW), FUHRESM MAO YAN LIE YING, FEEPMO4% LIE YING IV,
A= 4% LIE YING [II; 3ME—{%B LIE YING [IB. SMFELIE YING V; A LIE YING VI

?{_

—

-]
N,

AREE

| ]

LEll 1I!l

<

g-<=

-

-
Ldpdl
14 e

5 TS LB iy g HE | U -
No Part No Description in Chinese Description in English Qty USD

1 0900014 BB —1%:18, 2=$2. 56 Foothoard 1

¢ 0900024 & S Battery cover 1

a3 GB/T B45 ST4. 216 B ERET Self-tapping screw ST4.2X 16 2

4 00004 A —4%:20.8=32.93 Plastic plate right 1

5 0900054 - il —4%:20.B=$2. 93 Flastic plate left 1 o
i DS000BA ERMER — =116, 24=50. 88 Frame fender 1

7 GB/T 5789 FAiHiE TR MG X 32 Hexagon bolt MG 32 2

8 GB/T 5789 SR mERAE ME X 22 Hexagon bolt MG 22 2

g GB/T 918 P I ERET ME X 16 Screw MG X 16 2

10 GB/T G789 AEEEEHGE M6 X 12 Hexagon bolt MEx12 4

11 GB/T 845 ST4. 8% 16 [ BraR4] Self-tapping screw ST4,8X16 14

12 (900124 ¢4, 2 HF Clip®4.2 11

s Mlie -



+. B AR (Luggage box assy) :

PR LIEYING [, JEM 8 (SFakD LIEVING II (NEW);

A =% LIE YING [ JREE— B LIE YING IIB, ST LIE YING V; HEAE LIE YING VI

FEIRFSME MAD YAN LIE VING, 340 M4L LIE YING IV,

F& FH@S 3L B FR HIL TR #aE | M BB
No Part No Description in Chinese Deseription in English Qty LSD

1 1000014 B4 Luggage box assy ={f:11.7=%1. 65 1

] GE/T 845 ST4. 83 16 | BrdfsT Gelf-tapping screw ST4, BX 16 5

3 1000034 [ R B 2 BA, 59=380. 79 Front shroud 1

4 1000044 04,2 %H Clip®4.2 1

5 1000054 s Ll P Small cover of front shroud 1

6 1000064 B i Cover for luggage box ={%:4. 42=80. 62 1

7 GB/T 6187.2 7S mEE W6 Hexagon nut M6 2

8 GB/T 5789 F i 2 T AR ME X 16 Hexagon bolt M6 16 2

9 1000094 4 o (] AR O B =) Box plate 1

10 GB/T 5780 o f i 2 T HE R M6 < 18 (Rl =1{%) Hexagon M6 X 16 2

11 1000114 2 TUAE AT M6 (R =11 Nut M& 2

12 1000124 R S iy ] vy 25 O3 T 4R Small cover of front shroud 1

13 GB/T 845 ST4. 8 16 [ Brd4T Self-tapping screw 5T4. BX16 5

14 1000144 HE i (O L) Front shroud 1

15 1000154 ®4, 2 K Clip®4. 2 1

Y




L A S (Left & rihgt protecting plate assy): JEME-# (38 LIEYING IF (NEW); SSMEUO{E LIE YING IV, EBME_4EB LIE YING

oL

]IB ﬁmﬁ.ﬁ LIE YING VI

-— L : b
@ Q "3 2~ TROILO o
2 1 W\,@, '; AT .
qa % % ' P
':‘L_ =
e EiiE Lt LA FR i sk
No Part No Description in Chinese Description in English Qty Ush
1 1100018 T 4% BaT. 64=§5. 3 Left protecting plate 1
2 1100028 AR — 4% BaT. 64=55. 3 Right protecting plate 1
3 1100038 - | ZeaE iR E AR Small plastie plate, left 1 4
4 1100048 A SR IE AR Small plastic plate, right 1 r
B 1100058 [=E %0 Rear plastic plate 1
6 1 L0006E J5 RATIERRAR Connecting plate of taillight 1
7 1100078 JE 4 Seat lock 1
R 1 LOO08E i o4 ) 2 Seat lock bracket 1
9 1LODOGR JE 440 - Clip spring of seat lock 1
10 GB/T B187.2 LR EE M8 X 16 Nut MB X 16 @
11 GB/T G187 2 L= HUREE W6 12 Nut MEX12 1
12 110012 B dd, 2 MK Clip®4, 2 B
13 GB/T 845 5T4. 8 16 H Tra@eT Self-tapping serew ST4. B 16 2
14 GB/T 6187.2 =g E M6 16 Nut M6 X 16 o
15 GB/T 845 ST4. 2212 H BraisT Self-tapping screw ST4.2xX12 B
16 1100166 Ll Left sheet 1
17 110017G Hil%k Right sheet 1
18 GB/T 845 ST4. 8% 12 BECWRET Self-tapping serew ST4.8x12 G

=12 -




+=. BRATEBME(Tail light assy)s MME— LIE YING 1; FEMEH CEF#) LIE YING IT (NEW); MEARESHE MAD YAN LIE YING; FHMEM Y LIE VING
IV: M —fcB LIE YING II B; JSMEF4HLLIE YING V; JEMEA{C LIE YING VI

5 BT ST WA i Hr % -
No Part No Description in Chinese Description in English Qty USD
1 1200014 JERIT Tail light assy L

1200024 AT AT CGRRAE - 12V SW/21W) Bulb of tail light {Type:12Y 5%/21W) 1

Bulbk of rear turn light

3 1200034 5 S B AT AT 0 (R0#% : 12V 10W) e R TN o 2
4 1200044 JE R IRAT 4T3 (HRek : L2V 3W) Bulb of license light (Type:12V W) 1
B 1200054 ERYE (Al E) Rear reflector L
f GB/T 5789 7Sk S M6 < 16 Hexagon bolt MEX 18 4
T 120007A 4.3 FF Clipd4, 2 2
8 GB/T 97.1 PP DEXIE Washer 6 X 18 g
9 GB/T B187.2 AEEEmEE M5 Hexagon nut M5 2
10 GB/T 97.1 . | FdhF O6x12 Washer OF % 12 2
11 1200114 75 1Sk F W5 Nut M5 1

=13



+=. B (Rear rack assy):

e FirmS I EH Lo T HE | M o
No Part No Description in Chinese Description in English Gty UsDh

1 1300014 i Rear rack 1

2 1300024 Ay iy L el o Cover, rear rack 1

3 GBAT 5789 SAEEEERE M6X 12 Hexagon bolt MEX 12 A

4 GBAT 5789 REEZHEAE M6 X 20 Hexagon bolt MG 20 2

5 GR/T 5789 FAAEZ IR MBX 16 Hexagon bolt M8X 16 2

o



+u., ke s AL (Front wheel assy):

12 '\
1

i

12

|
4# !‘
L] 4
i

¥ .".‘ l 1%
—@

5 TR S WL e it i -
N Part No Description in Chinese Description in English (AT )
1 iy WM (500C: 3.50X13; 125CC /150CC : |Front wheel (BOCC: 3.50X13; 12500 |

3, 50X10) J160CC + 3. 50X10)
4 GB/T 2083 #: 15 (5OCC: 130/60-13; 126CC /150CC ¢ |Font tire (50CC: 130/60-13, 12500 l

130,/60-13> /1B0CC ¢ 130/60-13)
3 GR 3900-72-01-1 | *.[1%6 Valve stem 1
4 1400044 FEE G13x 2020 Bushing 133 $20% 20 1
5 1400054 BUEEY M12% 245 Front axle M12X245 1
B GB/T BI8T.2 SNEEELI AR A W12 Hexagon nut M12 ]
7 140007 A TR H=3; AD=58; =220 Brake disk H=3; IN&=38; OUTD=220 1
8 1 400084 BRI i 900 sk contzul 900 1
g 1400094 HEREEE Gear of speedometer 1
10 GB/T G789 FAAEE AR M8 XID Hexagon bolt M8X 25 2
11 GB/T 5789 PR iR M6X12 Hexagon bolt MBX 12 ]
12 GR/T 70.1 A7 R MB>ES Bolt M8 26 1

=15 -



+H. FRERE 0CC (Rear wheel assy):

y'
a b

Fe |  =fmS XA T & HE | 0
Mo Part No Dascription in Chinese Description in English Qty Ush
1 1500014 JE R 1890/58 Rear hrake pump 1890/58 1
2 1500024 EHlEhE i = Rear brake oil tube hook L
3 1500088 | R (=3, Sho=190; Ro=sr) | oo dise brake panel B QUL @4

=190; IN $=53
4 1500044 4T (GERR) Nut 3

s




+H., EHEE (Rear wheel assy):

T

5 Tims HRICATR gy e
No Part No Description in Chinese Description in English Qty UsD
] 1500014 J5 W E 2R (BOCC, 200; 125CC 150CC: |Rear ahsc:rrh_et* assy (60CC: 290; 125CC 9
336} 160CC;  338)
] GB/T B187.2 75 kR ME X 32 Bolt M8x32 2
3 1500034 B e R Connecting plate 1
4 GR/T BTRY 75 i = ke M10x 40 Hexsgon bolt M10X40 2
a GB/T 6187.2 75 8 5 2 TR M10 Hexagon nut M1 2
6 1500064 FEE AD 24, 5% 28 Bushing Ad24. 5x 28 1
7 150007A HEBDP24.5%5 Bushing Bd24, 5 x5 1
a GB/T 8187, 2 FAEECTHAREE W16 Hexagun out M16 1
g 1500094 JE4a%e (b0CC: 2, 50X12; 125CC . 150CC: | Rear wheal(ﬁﬂﬂﬂ; 2, h0X12; 12B0C . |
3. 50%10) 1650CC; 3. S0X10)
SeRe (50CC: 120/70-12, 125CC, 150CC: Rear tire (S0CC: 120/T70-12; 125CC,
. Mk R 130/60-13) 150CC:  130/60-13) 1
L1 GB 3900-Z2-01-1 | FE*mE Valve stem il

o




‘[‘_ﬂx EtBE (Rear wheel assy):

s 2 R

—®

—
ik

-2 15 —enaigly

o

ﬂﬂﬁﬁlﬂgfﬁl

I . Ei—h 01
R A KX BE | 0 | o
No Part No Description in Chinese Deseription in English Qty Ush
12 1500124 HE I Cap of valve stem 1
13 1500134 FZE B Brake shoe 2
14 1500144 B e [a] fir o Spring, brake shoe 2
15 1500154 R Brake rocker 1
16 1500164 FIEZE RErake rocker shaft 1
17 160017A ) 0 R [ i Spring, brake rocker 1
18 1500184 0 R fE 0 ring 2
19 GB/T G18T. 2 7 Ak 2 R4S ME < 32 Hexagon bolt MG X232 1
20 1500204 JEE R Rear wheel fender 1
21 1500214 4 A Right bracket 1 q.
22 1500224 JEF Left bracket g
23 GB/T B187. 2 A RE AR M6 12 Hexagon bolt MEX12 3

-12-



+7%. BB (Electrical parts):

o] TS L F TEL = FR i s RUB
No Part No Description in Chinese Description in English Quy Lsn
1 1600014 P £ & ol B Wire assy 1
2 1 60002A [k 143 “+7 cable 1
3 1600034 RERER CHEELER) “_* cable 1
4 1600044 {Rprde (15A) Fuse (15A) 2
5 1600054 fRpzH R Fuse box 1
& 1600064 R 3R CDL assy ]

T 1ROO0TA BEEATE Relay assy 1
A 160008A HEA High voltage wire assy 1
g 1600094 RRFFR CRITH) Ignition lock LI
10 1600104 r e EH AL Ignition key 2 J
11 1600114 (o7 2 8 ek i Anti-theft controller 1

-19-



+75. B EE R (Electrical parts):

Pt
t - : ‘\%5 ﬁ 14
" o 12

&

FeE FHMS H 3 E R Loy #r it il 3
No Part No Deseription in Chinese Description in English Qty L&D
12 1600124 L R, Horn assy 1
13 1600134 FEDE (RS Rectifier assy 1
14 GB/T 5789 ANEE=HIRAE MEX 12 Hexagon bolt MEX12 1
15 GB/T 5789 AAEZmEE N6X 16 Hexagon bolt M&X 1B 4
16 GB/T G7RY AREZMmRE M X 16 Hexagon bolt M8 X156 2
17 GB/T 6187.2 A= AR M6 Hexagon nut M6 1
18 1600184 RER ' Horn bracket L
19 GB/T 818 -2 2 (] SL BT M5 X 20 Screw M5 20 1

-20-



+-h. BB R (Cables) :

3

~

Frg FHFHS 345 8 iy S . i ﬁrﬂi -
No Part No Deseription in Chinese Description in English Qty UsD
1 1700014 EHES SR 1890-+60mm Rear brake cable 1880+6(0mm 1
008 B Ak (50CC: L=1733 +100mm; | Throttle cable (50CC: L=1733 +100mm, |
= e 125CC. 1500C; L=1860+116mm) 1250C. 1500C: L~1860+116mm)

3 1700034

Hiigd B A 950+25mm

Speedometer cable 950+25mm

-9 -



i

T

FA. FERER 500C (Air-cleaner assy):

e

FE| EH&RS T XA w | o | o
Mo Part No Description in Chinese Description in English Qty (W]

1 1800014 ok e Air-cleaner cover top 1

2 1800024 = B sk aE T Afr=filter element 1

3 1R0003A R4 Clip 1

4 GB/T B43 ST4. 8 16 B ELERAT Self-tapping screw T4, 8X 16 2

5 GB/T 845 STd. B 16 HIRAT Self-tapping screw ST4. 816 4

i LEO00GA o AR A R Air-cleaner cover below 1

T GB/T &789 75 i S R ME X 25 Hexagon bolt MGX 23 2 4




™

. SRBBM 1250C 150CC (Air—cleaner assy):

T

s FHRS i FELERR i
No Part No Description in Chiferse Description in English Qty
1 1800014 THELE N, Air-cleaner cover top 1
2 1800024 SFRBT ) Air-cleaner cover below 1
3 1800034 Gt g3 ALY } 9y pir-filter element 1
4 180004A Tk s ¥ i Air-cleaner connecting pipe ]
B 1B0005A BEAF 7/ Clip 1
B 180006A BN /S Small clip I
7 GB/T 845 ST4, 2% 12 HTIER4ET Self-tapping screw ST4. 2X12 8
A GB/T 5789 AL EIRE M6 X 18 Hexagon bolt MGEX 16 3

LT




+. WX B (Steering column assy):

104446 &

12

T PILETH B AR Y S .
No Part No Description in Chinese Description in English Qty LSD
1 1900014 FEER Steering column 1
2 1900024 s G25X40 Washer 25X 40 L s
a 1901034 T A Upper cover bearing race 1
4 1 900044 T MR Under cover bearing race 1
B 1900054 MR Upper cover bearing bowl 1 \

6 15900064 Wi ©4.8 Ball® 4.8 1 {
T 190007A L mHE Under cover, bhearing bowl 1
B 1800084 il % By R R 6 Lock nut 1
G 1900084 4R b Nut L [
10 GB/T G780 S EZIIER M10X 40 Hexagon bolt MI0> 40 4
11 1800114 W Miieds 40550 Front left absorber assy 405+50 1 |
12 1600124 AT ESR 405+50 Front right absorber assy 405+50 1 |T




=Py b A (Fuel tank assy):

ﬁ-—m
*'“*1:1
r r"” 4
‘4 f((

Py THiET W AR WL ETR = Hr RNE
No Part No Description in Chinese Description in English Aty UsD
1 2000014 ki ] Fuel tank 1
2 2000027 ¥ Fuel tank cap 1
q 2000034 FLIhAE R Fuel sensor unit 1
4 2000044 P R TR AR Plate fuel sensor unit 1
E 2000054 PSR Wacher fuel =ensor unit 1
] 20000EA fEFF* (HAR) Fual peteock 1
7 2000074 P E 0il1 filter 1
& 2000084 T R Fuel tenk plate 1
g GB/T 5789 FfE X EEE MBX16 Hexegon bolt MBx 16 2
10 2000104 J Ll Soat lock bracket |
11 2000114 FoE A Seat lock cable 1
12 GB/T 5789 ARESTRE M6X16 Hexagon bolt MGX 16 5
13 20001 34 BE-EW D8 Clip spring®8 &
14 2000144 i [EE 3k ©6 Clip springd6 g
15 2000154 PREF ©4. 5X DR 5 0il pipetdh 4 5X @©B8, 5 (. 8m
if 2000164 AEE O4X 0T Gas hose ®4X DT 0. &

L




“t—. FEREEM S0CC (Frame assy) s HM—{% LIEYING I, FE L (FFFD LIE YING 1T (NEW), MARESME WAO YAN LIE YING, XSMWUL LIE YING

IV: ; BERMELIE YING V;BHAf LIE YING VI

FFe FHEE Lo F S b Hrke B
No Part No Description in Chinese Deseription in English Qty BRI
1 2100014 8 Freme assy 1
2 2100024 o= Side stand 1
] 2100034 0 SE 35 95 D20 Spring of side stand 95 ©20 2
4 2100044 {0l 5 B[ 5E ¥R A Bolt, side stand 1
5 2100054 BHahil i Ee Hanger 1
& GBAT 5789 AR R M10X 55 Hoxagon bolt M103 55 2
T GB/T 5789 FAAEZ IR M0 X 185 Hexagon bolt M10X 185 1
8 GB/T 6187.2 A maE M1 Hexagon nut W10 L
g 2100094 T AR iR Buffer of hanger !

10 2100104 ¥ Center stand 1
11 2100114 FFPHEE 85 D20 Spring of center stand 86 320 !

..



—+=. R ERM S0CC (Frame assy) : NMM— LIEYING [ BEHE (8D LIEYING ILONEW) : TUAEREAE WAQ VAN LIE YING: SR LIE YING

Vi + BETAMLIE YING V; B LIE YING VI |

s EHimT I E R FWIAT - e R
Mo Part No Deseription in Chinese Description in English Qty USD
12 GRAT 5TE9 FEEmEsE M0x25 Hexagon bolt M10X 25 2
13 2100134 REHE Bushing 1
14 2100144 = I B b R Buffer of center stand 1
L5 GB/T 5789 +FHh R WA X 25 Bolt M6X25 1
16 GB/T G1R87.2 FAAES R MG Hexagon nut M6 1
17 210017A Ze B R 5 2 4R Left bracket, footboard 1
18 210018A A I S 4R | Right bracket, Tootboard 1
19 2100194 R Bracket, luggage box 1
20 GB/T 5789 k= maER w12 Hexagon bolt MBX12 B

.



==a |  =m

—4=. EWEKH 125CC 1500C (Frame assy): M4 LIE YING 1. M (&#D LIE YING [ (NEW), BRI MAD YAN LIE YING: A
PUF LIE YING IV:: BMEFLLIE YING V; 5L LIE YING VI

e HET AT KX EH BE | 0% | o
No Part No Description in Chinese Description in English Qty LSk
1 2200014 .= Frame assy 1
2 2200024 iz Side stand 1
3 220003 fi=r g4 a5 D20 Soring of side stand 95 @20 2
4 2200044 i3 52 [ 2 ifae Bolt, side stand 1
B 2200054 Rahilmag Hanger 1
5 CB/T 5789 A AR M0XAR Hexagon bolt M10X 55 2
¥ GB/T HTE9 P S AR M10< 185 Hexagon bolt M10x 185 L
8 2200084 AEE=mES H10 Hexagon nut M10 1
g SOO000A E ot Buffer of hanger 2
10 2900104 o Center stand 1
11 220011A EWEHIHE 85 D20 Spring of center stand 85 ©20 2




=+, FWMERE 12500 150CC (Freame assy): BM—{% LIE YING [ V@2 (E#D LIE YING 11T (NEW): JRMRSS/EF MAO YAN LIE

YING:

TP LIE YING IV, SYMFRLIE Y1V S50 LIE YING VI

R SRS T RH A BR | 0% | .
No Part No Description in Chinese Description in English Qty UsSh

12 GBAT 5T8Y FAEFE=me M0 X25 Hexagon bolt MI10X 25 2

13 2200134 TR E Bushing 1

14 2200144 s b Buffer of center stand 1

15 GB/T 5789 5 il B R MG < 25 Bolt M6X25 1

16 GB/T B187.2 AfMELZWEE W Hexagon nut M6 1

17 2200174 I B AR S 58 Left bracket, foothoard 1

18 2200184 T BREAR e Right bracket, foothoard 1

19 2200194 BRI Bracket, luggage box 1

20 GB/T 5789 AREZTRE M6X12 Hexagon bolt MGX 12 &

-23-




==, HEBERE Muffler)

3

g FHHS I E T BLHER Y i RMB
No Part No Degeription in Chinese Description in English Qry UsD

1 2300014 T PR Wuffler 1

2 2300027 AR Clip of muffler 2

3 2300037 Y P Rasher of muffler 2

4 GB/T 5789 FAEZ MRS MBX36 Hexagon bolt M8X35 2

5 GB/T 6187.2 A AR M8 Hexagon nut MB 2

f GB/T 5789 i S AR MB x40 Hexagon bolt MBX 40 2

T GB/T G1B7.2 AfELINES Mo Hexagon nul X6 2

<Al



—+fi. 54 Mirror assy):
1 3
Ii/4\l‘
e FhHRS I HIL TR R Hrik —
No Part No Description in Chinese Deseription in English Rty Usn
1 2500014 AR Left mirror I f
2 GB/T 70. 1 PI7SFiIaREE MB X 45 Hex bolt M8 45 8 |l
3 2500034 # R Right mirror I X
4 2500047 SR B AR R B Bolt water proofing rubber %k




